saronis. FCC RF Test Report Report No. : FR461913C

11G-CDD_Ant6_Low_2412

Spectrum e

Ref Level 30,00 dém Offset 22.25 dB & RBW 100 kHz

lo Att 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep
® 1Pk View
M2[1] -32.54 dBm
2,4000000 GHz|
20 dbi M3[1] 36.93 dBm|
2.3900000 GHz
10 dBém
0 dBm i
-10 dEm: !
D1 -12.810 dBm k

-20 dem J’J \
-30 dBm — LaE
T TN W T T P TYRTIITY ) T (TN ugJMW \“

m:
-50 dBm
-60 dBm:
Start 2.3 GHz 8001 pts Stop 2.43 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4 GHz -32.54 dBm
M3 1 2.39 GHz -36.93 dBm
M4 1 2.399905 GHz -32.48 dém
il J [[TTTTTT ]
L JU J -
Dats: 17.dJ1 0

11G-CDD_Ant7_Low_2412

Spectrum e

Ref Level 30,00 dém  Offset 22.20 dB & RBW 100 kHz

lo At 30 dB SWT 8ms @ VBW 300 kHz _Mode Sweep
(@ 1Fk view
M2[1] -33.11 dBm)
2.4000000 GHz,
2048 Ma[1] 36.28 dBm
2.3900000 GHZ,
10 dém
0 dBm
-10 dBm -

D1 -12.910 dBm

-20 dBm:

30 dem -
% ™m e Lo dl gy lug L " Labd hinad 11k al Ak habidh L M \M
" , ”

m-
-50 dBm
50 dem
Start 2.3 GHz 8001 pts Stop 2.43 GHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M2 1 2.4 GHz -33.11 dBm
M3 1 2.39 GHz -36.28 dBm
M4 1 2.30984 GHz -20.04 dém
L )il ) [ [ CEEERRE ]
Date: 17
Sporton International Inc. (KunShan) Page Number : A108 of 207

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11G-CDD_Ant6_High_2462

Spectrum

&

Ref Level 30,00 dém Offset 22.26 dB & RBW 100 kHz

= ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

M2[1]

20 dB

Ma[1]

10 dBém

-36.00 dBm
2.4835000 GHz
35.60 dBm)
2.5000000 GHz

i dam_Wﬂ
-10 dBm

T \Jw” I
\

-20 dBm

-30 dBm -
ot i

ke m

o PTone

40 dBm:

-50 dBm

-60 dBm:

Start 2.44 GHz 8001 pts

Stop 2.55 GHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |
[ 1

Function Result

-36.00 dém
-35.60 dBm
-33.02 dém

2.4835 GHz
2.5 GHz
2.5191038 GHz

M3
M4

: 17.01

11G-CDD_Ant7_High_2462

Spectrum

&

Ref Level 30,00 dém Offset 22.13 dB & RBW 100 kHz

= ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

M2[1]

20 dB

Ma[1]

10 dBém

-35.72 dBm
2.4835000 GHz
37.13 dBm)
2.5000000 GHz

0 dBm:

-10 dBm:

-20 dBm:

-30 dBm

L

et in Ldog L

H“‘ (v YT}

-40 dBm

-50 dBm

-50 dBm

Start 2.44 GHz 8001 pts

Stop 2.55 GHz

Marker

Type | Ref | Tre | X-value | ¥-value | Function |
M2 1

Function Result

-35.72 dBm
-37.13 dBm
-32.92 dem

2.4835 GHz
2.5 GHz
2.5040475 GHz

M3
M4

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number 1 A109 of 207



saronis. FCC RF Test Report Report No. : FR461913C

11N20MIMO_Ant6_Low_2412

Spectrum e

Ref Level 30,00 dém Offset 22.25 dB & RBW 100 kHz

lo Att 30 dB SWT Bms @ VBW 300 kHz _ Mode Sweep
@17k View
M2[1] -33.89 dBm
2,4000000 GHz|
20 dB ma[1] 37.13 dBm)
2.3900000 GHz
10 dBm
0 dem W..—";I"!-," |

D1 -15.190 dBm
-20 dBm J \
E e
30 dem - b4

b R e el i i e

-10 dBm: r
J \

-4 m:
-50 dBm
-60 dBm:
Start 2.3 GHz 8001 pts Stop 2.43 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4 GHz -33.89 dBm
M3 1 2.39 GHz -37.13 dBm
M4 1 2,3996125 GHz -32.60 dém
il J [[TTTTTT ]
L JU J -
Dats: 20.d1

1IN20MIMO_Ant7_Low_2412

Spectrum e

Ref Level 30,00 dém  Offset 22.20 dB & RBW 100 kHz

= ALt 30 de SWT 8 ms @ VBW 300 kHz Mode Sweep
(@ 17k View
mM2[1] -321.98 dBm)
2.4000000 GHz
20 dB ma[1] 37.19 dBm)
2.3900000 GHz
10 dBm
0dem hLﬂﬁeu-L il
-10 dem J‘ i
D1 -14.800 dBm J ‘

-20 dBm
of \
-30 dBm = :
il gk Ll bk bl e Lo Ll Rl ks AM \W
i »

Em
-50 dBm
50 dem
Start 2.3 GHz 8001 pts Stop 2.43 GHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M2 1 2.4 GHz -31.98 dBm
M3 1 2.39 GHz -37.19 dBm
M4 1 2,3908888 GHz -31.10 dém
L )il ) [ CCEEERE ]
Date: 20
Sporton International Inc. (KunShan) Page Number : A110 of 207

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11IN20MIMO_Ant6_High 2457

Spectrum

=

= ALt 30 dB

SWT

Ref Level 30,00 dém Offset 22.26 dB & RBW 100 kHz
8 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

Ma[1]

-35.00 dBm
2.4835000 GHz
37.34 dBm)
2.5000000 GHz

10 dBém

s,

0 dBm:

-10 UBFﬁJ

D1 -12.840

-20 du\‘j\

=30 gém

Al

i e

YL RS 57 PRy

-40 dBm:

-50 dBm

-60 dBm:

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker
Type | Ref | Trc |
M2 1

X-value |

Y-value |

Function |

Function Result |

M3 1
M4 1

2.4835 GHz
2.5 GHz
2.5363875 GHz

-35.00 dém
-37.34 dém
-33.02 dém

Date: 20.J1

11IN20MIMO_Ant7_High_2457

Spectrum

=

= ALt 30 dB

SWT

Bms @

Ref Level 30,00 dém  Offset 22.24 dB & RBW 100 kHz
VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

Ma[1]

-35.93 dBm
2.4835000 GHz
36.17 dBm)
2.5000000 GHz

10 dBém

0 dBm:

-0 UB? D1 -12.310

il

-20 dBgh

=30 gém

o
40 dBm

-50 dBm

-50 dBm

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker

Type | Ref | Tre |
M2 1

X-value |

Y-value |

Function |

Function Result |

M3 1
M4 1

2.4835 GHz
2.5 GHz
2.5041438 GHz

-35.93 dBm
-36.17 dBm
-33.34 dem

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number : Al111 of 207



e as. FCC RF Test Report

Report No. : FR461913C

11IN20MIMO_Ant6_High_ 2462

Spectrum e

Ref Level 30,00 dém Offset 22.26 dB & RBW 100 kHz
= ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

M2[1] -86.07 dBm)
2.4835000 GHz,
Ma[1] 36.96 dBm
2.5000000 GHZ,

20 dB

10 dBém

0 dBm WM
-10 dBm: T
DJL -15.910 dBm H

-20 dBm 'J ‘

-30 dBm: ™

L P P Y Ak bl bl b TR

-40 dBm:

-50 dBm

-60 dBm:

Start 2.44 GHz 8001 pts Stop 2.55 GHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |
M2 1 2.4835 GHz -36.07 dBm
M3 1 2.5 GHz -36.96 dBm
M4 1 2.5492575 GHz -33.51 dém

Function Result |

Date: 20.J1

11IN20MIMO_Ant7_High_2462

Spectrum e

Ref Level 30,00 dém Offset 22.13 dB & RBW 100 kHz
= ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep
® 1Pk View

M2[1] -35.43 dBm)
2.4835000 GHz,
Ma[1] 36.84 dBm
2.5000000 GHZ,

20 dB

10 dBém

-10 dBm- T

D1 -15.520 dBm &

-20 dBm:

-30 dBm T L=

7l
PPN BV A P EYTIRG NPT ST
i ¥ A g

-40 dBm

-50 dBm

-50 dBm

Start 2.44 GHz 8001 pts
Marker
Type | Ref | Tre | X-value | ¥-value | Function |
M2 1 2.4835 GHz -35.43 dBm
M3 1 2.5 GHz -36.84 dBm
M4 1 2.5012288 GHz -33.27 deém

|l J [ | EEREREC ]

Stop 2.55 GHz

Function Result |

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number

: A112 of 207



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11IN4OMIMO_Ant6_Low_2422

Spectrum

=

= ALt 30 de SWT

Ref Level 30,00 dém Offset 22.14 dB & RBW 100 kHz

8 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-36.13 dBm
2.4000000 GHz
37.25 dBm)
2.3900000 GHz

0 dBm:

e

-10 dBm:

-20 dBm—ry

¥

D1 -20.930 dBm

-30 dBm

PO

ik

ik

i

-50 dBm

-60 dBm:

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker
X-value

| Y-value |

Function |

Function Result |

Type | Ref | Trc |

[ 1 2
M3
M4

1
1

2.39 GHz
2.3995475 GHz

4 GHz -36.13 dém
-37.25 dBm

-32.69 dém

1 20,01

11IN4OMIMO_Ant7_Low_2422

Spectrum

=

= ALt 30 de SWT

Ref Level 30,00 dém Offset 22.09 dB & RBW 100 kHz

8 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-35.43 dBm
2.4000000 GHz
37.14 dBm)
2.3900000 GHz

0 dBm:

-10 dBm:

-0 dEm==D1 -19.280 dB

e

-30 dBm

PPN A RCURPPTS i

dBrm—]

ATy

i

e
W%WM

-50 dBm

-50 dBm

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker
X-value

| ¥-value |

Function |

Function Result |

Type | Ref | Tre |
M2 1
M3
M4

2
1
1

.4 GHz
2.39 GHz
2.3904825 GHz

-35.43 dBm
-37.14 dBm
-33.18 dém

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number 1 A113 of 207



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11N4OMIMO_Ant6_Low_2427

Spectrum

=

= ALt 30 dB

SWT

Bms @

Ref Level 30,00 dém Offset 22.14 dB & RBW 100 kHz

VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-33.91 dBm
2.4000000 GHz
37.43 dBm)
2.3900000 GHz

0 dBm:

-10 dBm:

20 dem—tt

=

-30 dBm

%‘;u Ll

-50 dBm

-60 dBm:

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker

X-value

Y-value |

Function

Function Result |

Type | Ref | Trc |
[ 1

M3 1
M4 1

2.4 GHz
2.39 GHz
2.3969637 GHz

-33.91 dém
-37.43 dém
-31.86 dBém

1 20,01

11IN4OMIMO_Ant7_Low_2427

Spectrum

=

= ALt 30 dB

SWT

Ref Level 30,00 dém Offset 22.09 dB & RBW 100 kHz
8 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-35.26 dBm
2.4000000 GHz
36.67 dBm)
2.3900000 GHz

0 dBm:

-10 dBm:

D1 -17.900

-20 dBm:

-30 dBm

e

et o

mm "

-50 dBm

-50 dBm

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker

X-value

Y-value |

Function

Function Result |

Type | Ref | Tre |
M2 1
M3 1
M4 1

2.4 GHz
2.39 GHz
2.3948187 GHz

-35.26 dBm
-36.67 dBm
-33.12 dém

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number 1 Al14 of 207



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11IN4OMIMO_Ant6_High 2447

Spectrum

= ALt

=

30 dB

Ref Level 30,00 dém Offset 2218 dB & RBW 100 kHz
SWT 8 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

Ma[1]

-35.13 dBm
2.4835000 GHz
36.23 dBm)
2.5000000 GHz

10 dBém

Bl

-20 dBm—t

i

D1 -18,340

-30 dBm

R .

YTPPRITY (WPRTONTY PP YvE

-40 dBm:

-50 dBm

-60 dBm:

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker

X-value

Y-value | Function |

Function Result |

M3
M4

Type | Ref | Trc |
[ 1

1
1

2.4835 GHz
2.5 GHz
2.4851825 GHz

-35.13 dém
-36.23 dBm
-32.44 dBm

Date: 20.J1

13:45:59

11N4OMIMO_Ant7_High_2447

Spectrum

= ALt

=

30 dB

Ref Level 30,00 dém Offset 22.15 dB & RBW 100 kHz
SWT 8 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

Ma[1]

-35.31 dBm
2.4835000 GHz
34.83 dBm)
2.5000000 GHz

10 dBém

-10 :Eu-u

D1 -16.820

M

dBny

-20 dBm:

5

-30 dBm

15
NP SR YPRRPITEITTY T U)W

-40 dBm

-50 dBm

-50 dBm

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker

X-value

Y-value | Function |

Function Result |

M3
M4

Type | Ref | Tre |
M2 1

2.4835 GHz
2.5 GHz
2,484495 GHz

-35.31 dBm
-34.83 dBm
-32.96 dem

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number

: A115 of 207



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

1IN4OMIMO_Ant6_High_ 2452

Spectrum

=

Ref Level 30,00 dBm
lo Att 30 dB

Offset 22.26 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dB

M2[1]

Ma[1]

-35.63 dBm
2.4835000 GHz
35.19 dBm)
2.5000000 GHz

10 dBém

0 dBm:

~10 dem il
¥
D

211 dRm—rt

1 -21.140

dBm

)
\

-30 dBm

L "

PPN, A oo i

-40 dBm:

-50 dBm

-60 dBm:

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker
Type | Ref | Trc |
M2 1

X-value | Y-value | _Function |

Function Result |

M3 1
M4 1

2.4835 GHz
2.5 GHz
2.5477313 GHz

-35.63 dém
-35.19 dém
-33.56 dBm

1 20,01

11N4OMIMO_Ant7_High_2452

Spectrum

=

Ref Level 30,00 dBm
lo Att 30 dB

Offset 22.24 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dB

M2[1]

Ma[1]

-34.61 dBm
2.4835000 GHz
35.15 dBm)
2.5000000 GHz

10 dBém

0 dBm:

8-dBm—D1 -20.090

M'VWWM

1

dBm

-30 dBm

(

-40 dBm

-50 dBm

-50 dBm

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker

Type | Ref | Tre |
M2 1

X-value | ¥-value | Function |

Function Result |

M3 1
M4 1

-34.61 dBm
-35.15 dBm
-32.68 dem

2.4835 GHz
2.5 GHz
2.49489 GHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number 1 A116 of 207



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11AX20MIMO_Ant6_Low_2412

Spectrum

&

= ALt

30 dB

SWT

Ref Level 30,00 dém Offset 22.25 dB & RBW 100 kHz
8 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-31.15 dBm
2.4000000 GHz
37.11dBm)
2.3900000 GHz

0 dBm:

N

-10 dBm:

D1 -12,

-20 dBm

600

dBm

-30 dBm

R PP |

Ll "

g =

PN Ry " "

\
\
ot

~40dBm:

-50 dBm

-60 dBm:

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker
Type | Ref | Trc |
M2 1

X-value

| Y-value | _Function |

Function Result |

M3 1
M4 1

2.4 GHz
2.39 GHz
2.3999862 GHz

-31.15 dém
-37.11 dém
-30.93 dBém

Date: 17.J1

13:46:54

11AX20MIMO_Ant7_Low_2412

Spectrum

&

= ALt

SWT

Bms @

Ref Level 30,00 dém  Offset 22.20 dB & RBW 100 kHz
30 dB

VBW 300 kHz  Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-32.19 dBm
2.4000000 GHz
36.49 dBm)
2.3900000 GHz

0 dBm:

-10 dBm:

-20 dBm:

14,620

-30 dBm

il

ALt "

et

-50 dBm

-50 dBm

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker

Type | Ref | Tre |
M2 1

X-value

| ¥-value | Function |

Function Result |

M3 1
M4 1

2.4 GHz
2.39 GHz
2.3907913 GHz

-32.19 dBm
-36.49 dBm
-31.03 dém

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number




SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11AX20MIMO_Ant6_High_2457

=

Ref Level 30,00 dém Offset 22.26 dB & RBW 100 kHz

lo At 20 dB SWT 8ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View
M2[1] ~36.81 dBm
2.4835000 GHz
2048 ma[1] 35.93 dBm
2.5000000 GHz
10 dBm
0 dan—I— 1
-10 db i T
D1 -13.480 jEm"
20 defh \!
=30 gBm —
B 3
'M bashaul T B, Fpre TR FAPEPTR
-40 dBm-
-50 dém
-60 dBm:
Start 2.44 GHz 8001 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
[ 1 2.4B35 GHz -36.81 dBm
M3 1 2.5 GHz -35.53 dBm
M4 1 2.5050237 GHz -33.26 dBm
L )i ] [ CEREERE ]
Dats: 20.JUL.2024 14:00:42
11AX20MIMO_Ant7_High_2457
o
Ref Level 30,00 dém Offset 22.24 dB & RBW 100 kHz
lo At 20 dB SWT 8ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View
M2[1] ~35.80 dBm
2.4835000 GHz
2048 ma[1] 36.38 dBm
2.5000000 GHz
10 dBm
0dBm b ,,\
UL TSR jbmi\
20 defh
-30 gbm \ L
k™ " - STV RTRPRN PRI LT
40 dBm = -
-50 dBm
-60 dBm
Start 2.44 GHz 8001 pts Stop 2.55 GHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
[ 1 2.4B35 GHz -35.89 dém
M3 1 2.5 GHz -36.38 dém
M4 1 2.5442038 GHz -32.34 deém
— e ——
L J J A
Date: 20

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number 1 A118 of 207



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11AX20MIMO_Ant6_High_2462

Spectrum

&

= ALt 30 dB

SWT

Ref Level 30,00 dém Offset 22.26 dB & RBW 100 kHz
8 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-36.50 dBm
2.4835000 GHz
36.82 dBm)
2.5000000 GHz

0 dam—w
-10 dem

L’Jl -16.210

-20 dBm

-30 dBm

-40 dBm:

bl

o

TR

-50 dBm

-60 dBm:

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker
Type | Ref | Trc |
M2 1

X-value |

Y-value

Function |

Function Result |

M3
M4

1
1

2.4835 GHz
2.5 GHz
2.5357962 GHz

-36.50 dém
-36.82 dBm
-33.25 dBm

: 17.01

11AX20MIMO_Ant7_High_2462

Spectrum

&

= ALt 30 dB

SWT

Ref Level 30,00 dém Offset 22.13 dB & RBW 100 kHz
8 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-36.07 dBm
2.4835000 GHz
35.95 dBm)
2.5000000 GHz

0 dBm——mor

-10 dBm:

-20 dBm: ‘

1B

-30 dBm

-40 dBm

kil

-50 dBm

-50 dBm

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker

Type | Ref | Tre |
M2 1

X-value |

Y-value

Function |

Function Result |

M3
M4

1
1

2.4835 GHz
2.5 GHz
2.5085575 GHz

-36.07 dBm
-35.95 dBm
-33.63 dém

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number 1 A119 of 207



FCC RF Test Report

11AX40MIMO_Ant6_Low_2422

Spectrum

&

Ref Level 30,00 dBm
lo Att 30 dB

Offset 22.14 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-36.22 dBm
2.4000000 GHz
37.45 dBm)
2.3900000 GHz

0 dBm:

L b LA
|

-10 dBm:

=20-dBm—D1 -15.920

-30 dBm

b

%L“.n
40 dBm—

-50 dBm

-60 dBm:

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker
Type | Ref | Trc |
M2 1

X-value | Y-value | _Function |

Function Result |

M3 1
M4 1

2.4 GHz
2.39 GHz
2.3782112 GHz

-36.22 dém
-37.45 dém
-33.58 dBm

Date: 17.J1

11AX40MIMO_Ant7_Low_2422

Spectrum

&

Ref Level 30,00 dBm
lo Att 30 dB

Offset 22.09 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-33.34 dBm
2.4000000 GHz
36.80 dBm)
2.3900000 GHz

0 dBm:

O i

-10 dBm:

PUdsm—D1 -18.710

-30 dBm

G i bal

TEPRPTR O IRRETIO U Y

M4
Y

-07dBm

e hisatlots

-50 dBm

-50 dBm

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker

Type | Ref | Tre |
M2 1

X-value | ¥-value | Function |

Function Result |

M3 1
M4 1

-33.34 dBm
-36.80 dBm
-32.60 dém

2.4 GHz
2.39 GHz
2.3870188 GHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number

Report No. : FR461913C




SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11AX40MIMO_Ant6_Low_2427

Spectrum

=

Ref Level 30,00 dBm
lo Att 30 dB

Offset 22.14 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-34.18 dBm
2.4000000 GHz
35.81 dBm)
2.3900000 GHz

0 dBm:

i

-10 dBm:

D1 -17.800

-20 dBm

-30 dBm

dall )

Mﬁl

-50 dBm

-60 dBm:

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker
Type | Ref | Trc |
M2 1

X-value | Y-value | _Function |

Function Result

M3
M4

1
1

2.4 GHz
2.39 GHz
2.3956962 GHz

-34.18 dém
-35.81 dém
-30.23 dBm

1 20,01

11AX40MIMO_Ant7_Low_2427

Spectrum

=

Ref Level 30,00 dBm
lo Att 30 dB

Offset 22.09 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-35.04 dBm
2.4000000 GHz
36.75 dBm)
2.3900000 GHz

0 dBm:

T

-10 dBm:

-20 dBm:

dBm

-30 dBm
|

o

Mm

PP,

Wi

|
/
b

-50 dBm

-50 dBm

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker

Type | Ref | Tre | X-value |
M2 1

Y-value | Function | Function Result

2.4 GHz
2.39 GHz
2.3983286 GHz

M3
M4

-35.04 dBm
-36.75 dBm
-32.77 dem

14:06:35

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number 1 A121 of 207



e as. FCC RF Test Report

Report No. : FR461913C

11AX40MIMO_Ant6_High_2447

Spectrum e

Ref Level 30,00 dém Offset 2218 dB & RBW 100 kHz

lo At 20 dB SWT 8ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View
M2[1] -35.14 dBm
2.4835000 GHz
2048 ma[1] 35.78 dBm
2.5000000 GHz
10 dBm
-10 dBm- |
D1 -17.430 dBm
20 dBm D1 -17.430 dBmt
-30 dBm T T iE]
ol ¥ el LA T TOR T
40 dem -
-50 dém
-60 dBm:
Start 2.44 GHz 8001 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
[ 1 2.4B35 GHz -35.14 dBm
M3 1 2.5 GHz -35.78 dBm
M4 1 2.484385 GHz -33.62 dém
il J [[TTTTTT ]
L JU J -
Dats: 20.d1 14:

11AX40MIMO_Ant7_High_2447

Spectrum e

Ref Level 30,00 dém Offset 22.15 dB & RBW 100 kHz
= ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep
® 1Pk View

M2[1] -35.18 dBm)

2.4835000 GHz,
2048 Ma[1] 36.33 dBm
2.5000000 GHZ,

10 dBém

e

D1 -16.580 dém]

-20 dBm:

NES

30 dem ¢
%Wﬂ‘ sl T —

-40 dBm

-50 dBm

-50 dBm

Start 2.44 GHz 8001 pts

Marker
X-value | ¥-value | Function |

Type | Ref | Trc
M2 1 2.4835 GHz -35.18 dBm

M3 1 2.5 GHz -36.33 dBm
M4 1 2.5310386 GHz -33.28 dém

|l J [ | EEREREC ]

Stop 2.55 GHz

Function Result |

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number

1 A122 of 207



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913C

11AX40MIMO_Ant6_High_2452

Spectrum

&

Ref Level 30,00 dBm
lo Att 30 dB

Offset 22.26 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-35.42 dBm
2.4835000 GHz
36.69 dBm)
2.5000000 GHz

0 dBm:

211 dRm—rt
D

dBm

-30 dBm

- |

.
- s ST T "

-40 dBm:

-50 dBm

-60 dBm:

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker
Type | Ref | Trc |
M2 1

X-value | Y-value | _Function |

Function Result

M3 1
M4 1

-35.42 dém
-36.69 dBm
-33.18 dBm

2.4835 GHz
2.5 GHz
2.5417225 GHz

: 17.01

11AX40MIMO_Ant7_High_2452

Spectrum

&

Ref Level 30,00 dBm
lo Att 30 dB

Offset 22.24 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dB

M2[1]

10 dBém

Ma[1]

-36.56 dBm
2.4835000 GHz
36.67 dBm)
2.5000000 GHz

0 dBm

18.920

U uBm—-'1

dBn

L——t
=

-30 dBm

-40 dBm

e b o L el Fn

-50 dBm

-50 dBm

Start 2.44 GHz

8001 pts

Stop 2.55 GHz

Marker

Type | Ref | Tre |
M2 1

X-value | ¥-value | Function |

Function Result

M3 1
M4 1

-36.56 dBm
-36.67 dBm
-32.39 dem

2.4835 GHz
2.5 GHz
2.4842338 GHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number

1 A123 of 207



saanis. FCC RF Test Report Report No. : FR461913C

Conducted Spurious Emission

Test Result
FregRange RefLevel Result Limit .
TestMode | Antenna | Freq(MHz) |~y 1™ |14 m/100KHZ]|[dBm/100KHZ]|[dBm/100KHZ]| Vet
30~1000 9.74 -33.96 <-10.26 PASS
Ant6 2412
1000~26500 9.74 -26.18 <-10.26 PASS
30~1000 10.11 -35.09 <-9.89 PASS
Ant7 2412
1000~26500 10.11 -25.67 <-9.89 PASS
30~1000 9.80 -34.66 <-10.2 PASS
Ant6 2437
1000~26500 9.80 -25.89 <-10.2 PASS
11B-CDD
30~1000 10.41 -34.13 <-9.59 PASS
Ant7 2437
1000~26500 10.41 -25.91 <-9.59 PASS
30~1000 9.77 -34.04 <-10.23 PASS
Ant6 2462
1000~26500 9.77 -26.32 <-10.23 PASS
30~1000 10.20 -34.91 <-9.8 PASS
Ant7 2462
1000~26500 10.20 -26.42 <-9.8 PASS
30~1000 7.19 -35.5 <-12.81 PASS
Ant6 2412
1000~26500 7.19 -26.06 <-12.81 PASS
30~1000 7.09 -34.33 <1291 PASS
Ant7 2412
1000~26500 7.09 -25.61 <-12.91 PASS
30~1000 8.30 -34.76 <-11.7 PASS
Ant6 2437
1000~26500 8.30 -26.13 <117 PASS
11G-CDD
30~1000 8.87 -35.7 <-11.13 PASS
Ant7 2437
1000~26500 8.87 -26.23 <-11.13 PASS
30~1000 5.62 -35.18 <-14.38 PASS
Ant6 2462
1000~26500 5.62 -26.1 <-14.38 PASS
30~1000 6.51 -35.4 <-13.49 PASS
Ant7 2462
1000~26500 6.51 -26.4 <-13.49 PASS
30~1000 4.81 -47.33 <-15.19 PASS
Ant6 2412
1000~26500 4.81 -43.14 <-15.19 PASS
30~1000 5.20 -49.19 <-14.8 PASS
Ant7 2412
1000~26500 5.20 -43.36 <-14.8 PASS
30~1000 7.92 -50.2 <-12.08 PASS
Ant6 2437
1000~26500 7.92 -43.37 <-12.08 PASS
30~1000 8.13 -49.15 <-11.87 PASS
11IN20MIMO | Ant7 2437
1000~26500 8.13 -44.11 <-11.87 PASS
30~1000 6.16 -49.06 <-13.84 PASS
Ant6 2457
1000~26500 6.16 -43.9 <-13.84 PASS
30~1000 7.69 -47.32 <-12.31 PASS
Ant7 2457
1000~26500 7.69 -43.95 <-12.31 PASS
30~1000 4.09 -49.99 <-15.91 PASS
Ant6 2462
1000~26500 4.09 -44.24 <-15.91 PASS
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30~1000 4.48 -41.33 <-15.52 PASS

Ant7 2462
1000~26500 4.48 -43.95 <-15.52 PASS
30~1000 -0.93 -48.74 <-20.93 PASS

Ant6 2422
1000~26500 -0.93 -43.45 <-20.93 PASS
30~1000 0.72 -50.37 <-19.28 PASS

Ant7 2422
1000~26500 0.72 -43.99 <-19.28 PASS
30~1000 1.43 -43.45 <-18.57 PASS

Ant6 2427
1000~26500 1.43 -43.85 <-18.57 PASS
30~1000 2.10 -45.76 <-17.9 PASS

Ant7 2427
1000~26500 2.10 -43.4 <-17.9 PASS
30~1000 1.01 -49.56 <-18.99 PASS

Ant6 2437
1000~26500 1.01 -44.16 <-18.99 PASS

11N40OMIMO

30~1000 4.41 -49.19 <-15.59 PASS

Ant7 2437
1000~26500 4.41 -44.17 <-15.59 PASS
30~1000 1.66 -49.28 <-18.34 PASS

Ant6 2447
1000~26500 1.66 -43.29 <-18.34 PASS
30~1000 3.18 -39.5 <-16.82 PASS

Ant7 2447
1000~26500 3.18 -44.16 <-16.82 PASS
30~1000 -1.14 -48.95 <-21.14 PASS

Ant6 2452
1000~26500 -1.14 -44.48 <-21.14 PASS
30~1000 -0.09 -46.22 <-20.09 PASS

Ant7 2452
1000~26500 -0.09 -43.82 <-20.09 PASS
30~1000 7.40 -34.94 <-12.6 PASS

Ant6 2412
1000~26500 7.40 -26.16 <-12.6 PASS
30~1000 5.38 -35.23 <-14.62 PASS

Ant7 2412
1000~26500 5.38 -25.59 <-14.62 PASS
30~1000 7.90 -35.16 <-12.1 PASS

Ant6 2437
1000~26500 7.90 -26.65 <121 PASS
30~1000 8.17 -34.8 <-11.83 PASS

Ant7 2437
1000~26500 8.17 -25.37 <-11.83 PASS

11AX20MIMO

30~1000 6.52 -49.86 <-13.48 PASS

Ant6 2457
1000~26500 6.52 -42.92 <-13.48 PASS
30~1000 7.62 -50.24 <-12.38 PASS

Ant7 2457
1000~26500 7.62 -43.46 <-12.38 PASS
30~1000 3.79 -35.37 <-16.21 PASS

Ant6 2462
1000~26500 3.79 -24.47 <-16.21 PASS
30~1000 6.23 -34.65 <-13.77 PASS

Ant7 2462
1000~26500 6.23 -25.15 <-13.77 PASS
30~1000 0.08 -34.72 <-19.92 PASS

Ant6 2422
1000~26500 0.08 -25.74 <-19.92 PASS
11AX40MIMO 30~1000 1.29 -35.43 <-18.71 PASS

Ant7 2422
1000~26500 1.29 -25.45 <-18.71 PASS
Ant6 2427 30~1000 2.20 -50 <-17.8 PASS
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1000~26500 2.20 -43.87 <-17.8 PASS
30~1000 2.49 -49.34 <-17.51 PASS

Ant7 2427
1000~26500 2.49 -43.77 <-17.51 PASS
30~1000 4.05 -34.78 <-15.95 PASS

Ant6 2437
1000~26500 4.05 -24.79 <-15.95 PASS
30~1000 5.44 -35.33 <-14.56 PASS

Ant7 2437
1000~26500 5.44 -25.95 <-14.56 PASS
30~1000 2.57 -49.34 <-17.43 PASS

Ant6 2447
1000~26500 2.57 -43.14 <-17.43 PASS
30~1000 3.42 -49.64 <-16.58 PASS

Ant7 2447
1000~26500 3.42 -44.01 <-16.58 PASS
30~1000 -1.22 -35.53 <-21.22 PASS

Ant6 2452
1000~26500 -1.22 -26.36 <-21.22 PASS
30~1000 1.08 -35.03 <-18.92 PASS

Ant7 2452
1000~26500 1.08 -24.95 <-18.92 PASS
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